
                                        

Spruce Pine Town Council Meeting 
Town Hall  

11050 S. Highway 226  
Spruce Pine, NC 28777 

Monday, September 8, 2025 
5:30 PM 

AGENDA 

I. CALL TO ORDER – MAYOR PHILLIP HISE:

A. Roll Call

B. Notification and Posting of the Agenda

C. Pledge of Allegiance (Councilwoman Holmes)

D. Invocation (Councilman Peight)

E. Approval of Minutes (8/25)(Closed Session Minutes) 

II. PUBLIC COMMENT

Public comments are limited to 3 minutes. This time is provided to share general 
thoughts with the Town Council. Individuals who desire to make a public comment 
must complete the sign-in sheet made available at each meeting and speak at the 
lecture (unless physically unable).
[...]
Ocean Isle, NC

WithersRavenel provided the original design of the plant, 
and was asked to assess the value and capacity of the facility 
as a merger was being considered. We used the original 
construction pricing, RSmeans, and Engineering News-Record 
construction cost indexing, and solicited new contractor 
quotes to determine the depreciation and current replacement 
value of the equipment and facilities at the plant. The Town 
was able to use this as a basis of negotiation for the transfer of 
ownership and operations of the wastewater treatment plant 
to Brunswick County.

	» Design Services
	» Evaluation

WWTP Evaluation 
Wallace, NC

Evaluated the existing 40-year-old 1.0 MGD WWTP for 
their NPDES Permit Renewal. The evaluation considered 
each treatment unit, impacts of new NDPES limits, 
recommendations and cost estimates for improvements 
necessary to maintain compliance. In addition the evaluation 
considered elimination of the WWTP through the construction 
of a new pump station and force main to the proposed regional 
WWTP in the area.

	» Design Services
	» Evaluation

Bynum WWTP Evaluation 
Chatham County, NC

Evaluation of 25,000 GPD package facility included 
improvements to the existing lime feed system, addition of 
an equalization basin, more stringent grease trap inspections, 
renovations to the existing blower and aeration piping, 
and improvements to the disinfection system to either UV 
disinfection or liquid chlorination/dechlorination.

	» Design Services
	» Evaluation



36  /  Town of Spruce Pine Wastewater Engineering Services

WITHERSRAVENEL

Experience and References

DISASTER RESPONSE & RECOVERY
WithersRavenel has provided emergency and on-call disaster 
response and recovery services since 2008. Our professionals 
can be on-site within 24 hours—and often faster—to perform 
initial assessments, notify the appropriate regulatory 
agencies, and direct mitigation and cleanup efforts. We have 
addressed the following disaster situations in North Carolina 
during the past decade: 

	» Hurricane & Tropical Storm Damage 
	» Hurricane Helene (2024)
	» Tropical Storm Fred (2021) 
	» Hurricane Florence (2018) 
	» Hurricane Matthew (2016) 

	» Riverbank Slope Failures 
	» Utility Infrastructure Failures 
	» Dam, Dike & Levee Failures 
	» Drone Mapped Debris Damages 
	» Man-Made Utility Damage 
	» Mitigation and Elevation Design 

The team presented in this proposal has ample experience in 
funding programs related to disaster recovery: 

	» FEMA Public Assistance and HMGP Grants 
	» State Allocations for Disaster Assistance 
	» CDBG-DR Housing and Infrastructure "Third Tranche" 

Funding 
	» Community Development Block Grants (CDBG-I, and 

CDBG-ED) for additional housing rehabilitation, public 
utilities upgrades and economic development projects 

	» Written Requests and Justification of State Earmarks 
	» Legislative Day Representative Meetings 

FEMA REIMBURSEMENT EXPERIENCE
WithersRavenel has recent experience completing projects 
utilizing FEMA funds:

	» Assisted the Town of Clarkton in repairing/replacing 
stormwater infrastructure damaged during Hurricane 
Matthew with FEMA funds. In addition, handled the 
FEMA grant administration, which included submitting 
cost reimbursements and project documentation on 
behalf of the Town. 

	» Wrote the grant that won $4.7 million for the Duffyfield 
Stormwater project and worked with the City of New 
Bern to finalize the project scope and secure $2.5 million 
in NCEM funding for critical Duffyfield Stormwater 
project needs. 

The WithersRavenel project team has attended numerous 
FEMA disaster recovery, damage assessment, insurance 
(NFIP), mitigation and debris assessment trainings. These 
have included the following: 

	» Designed and led statewide in-person and online training 
for the FEMA Grants Portal at its inception in 2018 

	» Procurement and Bidding/Vetting Training 
	» Debris Management and Operations Training 
	» 2 CFR Monitoring & Compliance Training 
	» 2 CFR Internal Controls Training 
	» 2 CFR Financial Management Training 
	» Grant Management Systems Training 

The proposed team has led numerous county-wide applicant 
briefings for multiple federal and state disasters in North 
Carolina. We have the expertise needed to competently 
manage and close out disaster-funded projects of every type. 

WITHERSRAVENEL FUNDING EXPERIENCE



37  /  Town of Spruce Pine Wastewater Engineering Services

WITHERSRAVENEL

Experience and References

GHD'S WWTP EXPERIENCE

GHD was contracted by the Town of Union Bridge, Maryland, 
to evaluate and recommend upgrades to their WWTP to meet 
future growth needs and enhanced nutrient removal (ENR) 
discharge limits. GHD developed a preliminary engineering 
report (PER) in accordance with Maryland Department of 
the Environment (MDE) requirements for Clean Water State 
Revolving Fun Program funding.  

The Union Bridge WWTP, located in Union Bridge, Maryland, 
was originally constructed in 1962 and last upgraded in 1994. 
Most of the existing equipment and infrastructure has aged 
past their useful life expectancy. The plant, with a permitted 
capacity of 200,000 GPD, is in need of upgrades to meet 
future development growth, discharge permit requirements, 
and to address aging infrastructure.

The existing WWTP site faces several spacing issues due 
to its location within the 100-year floodplain and limited 
available space for expansion. The existing site constraints 
pose numerous construction and accessibility challenges 
making it difficult to add new treatment processes or expand 
existing ones. To address these issues, a new location has 
been proposed. This location is outside of the floodplain and 
offers ample space for future expansion.

Two growth projections were developed: one based on 
historical growth rates and the other on future proposed 
developments. Historical growth rates indicate stagnant 
population growth for the Town. However, several developers 
have expressed interest in constructing new developments 
within the Town limits that could double the capacity 
required for the WWTP. For the analysis, each alternative 
was evaluated at both existing and expansion design flows. 
During the study, plant staff routinely collected influent 
wastewater samples. Due to a lack of historical influent data, 
influent design loads for each alternative were based on 
typical medium strength wastewater concentrations.

Alternatives Evaluation
Eight treatment alternatives were considered, including SBR, 
MBR, and Oxidation Ditch technologies.

Each alternative was evaluated for technical performance, 
ability to meet effluent permit requirements, site layout 
considerations, capital and operation and maintenance 
(O&M) costs, and non-monetary factors. The alternatives 
also considered feasibility of constructing on the existing 
site. Process flow diagrams and preliminary site layouts were 
also developed for each alternative.

The PER recommendation is to construct a new WWTP on 
a new parcel using Oxidation Ditch technology to meet ENR 
effluent discharge limits. This alternative was selected based 
on its ability to meet ENR cost-effectiveness criteria, capital 
costs, non-monetary factors, and overall project lifecycle 
costs.

The PER was submitted to MDE and is awaiting final approval. 
The total project capital cost estimated for the recommended 
alternative is approximately $17,000,000 with an annual 
operating budget of $335,300.

WWTP Preliminary Engineering Report
UNION BRIDGE, MD

CLIENT CONTACT
Perry Jones  
Mayor
Town of Union Bridge 
410-775-2120  
unionbr@carr.org

SIZE
936 (2020 Census)

TOTAL COST
$17 million (estimated)

GHD STAFF INVOLVED
	» Lindsay Diaz



38  /  Town of Spruce Pine Wastewater Engineering Services

WITHERSRAVENEL

Experience and References

The Flintstone WWTP in Allegany County, Maryland, was 
originally constructed in 1980, and several key components 
are reaching the end of their useful life. Identified deficiencies 
and operations challenges include:

	» Site flooding due to location within the floodplain and 
proximity to nearby creek

	» Original in-ground steel tanks are failing due to corrosion
	» Inefficient air diffusers require oversized aeration 

blowers and constantly operate multiple blowers
	» Site power is only 208V, not 480V, which constrains 

equipment selection
	» No redundancy for UV disinfection
	» The existing comminutor vaults require confined space 

entry
	» Generator located within operations building causes 

fumes and nuisance odors while running
	» Decanting the aerobic digester is difficult with existing 

equipment
	» The current treatment plant cannot easily be upgraded 

for nutrient removal

GHD completed a PER and condition assessment to 
evaluate alternatives to upgrade the facility to address 
identified deficiencies and consider compatibility for future 
nutrient removal requirements. Detailed evaluations were 
completed to confirm influent flows and loads, growth 
projections and sizing of alternative treatment technologies 
to meet the effluent criteria. Following approval of the PER 
by State regulators, GHD was retained to provide design 
engineering to develop Bid Drawings and Specifications 
for the plant upgrade. GHD was responsible for all aspects 
of the new design including civil, structural, architectural, 
process mechanical, HVAC, electrical, and controls design. 
GHD coordinated closely with Allegany County operations 
and maintenance staff throughout the project for the 
process design, selection of equipment, and control system 
coordination.

A new greenfield WWTP was designed on an adjacent parcel 
of land purchased by the County. This allowed the existing 
facility to remain in service throughout construction of the 
new facility.

Major components of the new design included:

	» New Electrical Building and emergency generator, on a 
platform above the flood elevation

	» New Influent Pumping Station and valve vault, with 
comminutor for ragging control

	» Two new cast-in-place concrete aeration tanks, with 
externally mounted aeration blowers and fine bubble 
diffusers, designed for complete year-round nitrification

	» Two new rectangular cast-in-place concrete clarifiers
	» New UV disinfection channel
	» New Post aeration tank
	» Ability to tie-in future denitrification filters for future 

nutrient removal
	» New outfall connection to receiving creek

All new structures are located at least two feet above the 
floodplain for flood protection. Design completed in 2024 
and the project bid is pending.

Flintstone WWTP Upgrade
ALLEGANY COUNTY, MD

CLIENT CONTACT
Brynn Lair, PE  
Engineer III 
Allegany County 
301-876-9266  
blaird@alleganygov.org

SIZE
68,106 (2020 Census)

TOTAL COST
$3.8 million

GHD STAFF INVOLVED
	» Thor Young
	» Lindsay Diaz



39  /  Town of Spruce Pine Wastewater Engineering Services

WITHERSRAVENEL

Experience and References

The 2.0 MGD William Tyson WWTP in Arcadia, Florida, 
has been under consent order with the Florida Department 
of Environmental Protection (FDEP) since 2017. Process 
evaluations completed by GHD found that existing trickling  
filter treatment system was not capable of reducing influent 
wastewater loads sufficiently to meet current or future 
discharge limits. GHD evaluated several treatment alternatives 
that were workshopped with City staff. The City ultimately 
chose to replace the existing system with a new MBR 
treatment system.

GHD developed a preliminary engineering report and detailed 
design documents for the WWTP upgrades. The City was 
able to secure grant funding to complete the design and 
construction. Major considerations for the design included 
handling of peak flows, improved grit removal, provisions for 
future expansion, and MOPO during construction. Additional 
components of the upgrade included:

	» New headworks facility with coarse screening and grit 
removal upstream of a new 7.5 MGD influent lift station 
along with fine screening downstream to the lift

	» A conversion of the existing trickling filters and clarifiers 
to flow equalization tanks

	» A New two train secondary reactor with pre and post- 
anoxic zones.

	» A new three-train MBR system and adjacent MBR 
building with the ability to add a fourth MBR train in the 
future.

	» A new open channel self-cleaning UV system sized to 
accept additional UV banks in the future.

	» A new bulk chemical storage area for supplemental 
carbon and metal salt

	» New site generator and electrical upgrades
	» A civil improvements including new paving and plant 

entrance

The project is awaiting final permitting approval from FDEP 
prior to bidding. As an added scope item, GHD performed 
evaluation of solids handling system for the plant to assess 
the feasibility of producing Class B biosolids.

William Tyson WWTP Improvements
ARCADIA, FL

CLIENT CONTACT
Beth Carsten  
City Administrator
City of Arcadia 
863-494-4114  
ecartsen@arcadia-fl.gov

SIZE
7,420 (2020 Census)

TOTAL COST
$40 million (estimated)

GHD STAFF INVOLVED
	» Lindsay Diaz
	» Brandon Gott
	» Thor Young
	» Karthik Manchala
	» Bob Geist



40  /  Town of Spruce Pine Wastewater Engineering Services

WITHERSRAVENEL

Experience and References

GHD worked with the Town of Mashpee, Massachusetts, 
on a Watershed Nitrogen Management Plan. This plan 
recommended a new treatment facility to meet Nitrogen 
TMDLs.

The Town of Mashpee chose GHD to complete a nitrogen 
management plan. The purpose of the plan was to address 
nitrogen TMDLs that had been assigned to several of 
the Town’s watersheds. The plan that is intended to be 
implemented is one that is a hybrid in that it consists of 
traditional sewering solutions and non-traditional solutions. 
The initial step in the plan was the implementation of a 
municipal wastewater collection and treatment system. The 
treatment system (water resource recovery facility) will be a 
greenfield facility.

The water resource recovery facility consists of: a new 
preliminary treatment system, new four-stage Bardenpho 
MBRs, a new UV system, a new sludge holding tank system, 
an odor control system, a SCADA system upgrade, and other 
ancillary improvements such as plant water systems, pumping 
systems and chemical feed systems.

GHD has designed a state-of-the-art membrane bioreactor 
facility to meet limit of technology nitrogen limits (3 mg/L) as 
well as set the Town up to provide effluent for water reuse 
applications.

The following new facilities are planned to be constructed:

	» Preliminary Treatment Building
	» Process Building with membrane bioreactor tanks and 

associated equipment as well as ultraviolet disinfection
	» Sludge holding tanks

	» Effluent sand beds

A unique feature is that the MBR will produce an effluent 
that will nearly meet water reuse standards. The overall 
project cost is $28 million and is part of an over $50 million 
appropriation. This work is all funded through the SRF 
program.

Water Resource Recovery Facility
MASHPEE, MA

CLIENT CONTACT
Jared Meader 
Superintendent of 
Wastewater Management 
Town of Mashpee 
508-539-1400  
jmeader@mashpeema.gov

SIZE
15,060 (2020 Census)

TOTAL COST
$28 million

GHD STAFF INVOLVED
	» Thor Young



41  /  Town of Spruce Pine Wastewater Engineering Services

WITHERSRAVENEL

Experience and References

GHD worked with the Town of Oak Bluffs, Massachusetts, 
on a Comprehensive Wastewater Management Plan. This 
plan recommended an upgraded treatment facility to meet 
nitrogen TMDLs.

The Town of Oak Bluffs chose GHD to complete a 
comprehensive wastewater management plan. The purpose 
of the plan was to address TMDLs that had been assigned 
to several of the Town’s watersheds. In addition, the existing 
comprehensive wastewater management plan was outdated 
and a new one was needed to address new growth needs 
in the Town. The plan that is intended to be implemented is 
one that is a hybrid in that it consists of traditional sewering 